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AJST MEAHYHOTO 3aCTOCYBAHHS JIKapCcbLKOro 3acoby
BIOPALIE®
(BIORACEF)

Cknao:

Oioua pevosuna: uedypokcum;

1 Tabnerka, Bkputa 000JI0HKOI0, MicTHTE uedypokcumy (y dopmi uepypokcumy akceruiy) 250
Mr abo 500 mr;

OonomigicHi  peyoeunu: HaTpiro KPOXMaNbIIiKoIAT, KpeMHiro HIOKCHJT KOJOITHMUIA, HaTpiro
KpocKapMenosa, kpoxmains MoaudikopaHuii, HaTpIIO Naypuicynbgar, Boga OYHIIEHa;

obononxa (Opadry 6inuii 03Y2873 9): rinpomenoza, TUTaHy JIOKCH, OJlif PHIIMHORA

Jixkapcebka ¢popma. Tabnetku, Bkputi 06010HKOIO.
Ocnosni ¢hisuxo-ximiuni eracmueocmi: TabNeTKH, BKPHUTI 000JIOHKOF0, TMOI0BIyBaTOT bopmu
ABOOIYKJI, BiJf 6i0T0 10 KpemoBoro KOIILOPY, 3 OTHOPITHOIO MOBEPXHEIO.

®dapmakoTepaneBTHYHA rpyna. IIpotumikpoGHi 3aco6u mis CUCTEMHOTO 3aCTOCYBaHHs. bera-
naKTamHi antuGiotuku. Kog ATX JOID C02.

Dapmakonoziuni enacmugocnii.
Dapmakoounavixa.

Lledpypokeumy akcerun — TepopanbHa  dopma  GakTepUIMAHOTO e anocnopuHOBOro
aHTHOI0THKA 1epypoKCUMY, SKHIi € CTIHKHM Mo ail Gimbmocti Gera-makTamas Ta NIPOSIBIISE
AKTHBHICTB IIPOTH UIMPOKOTO CNICKTPa TPaMITO3UTHBHUX Ta TPaMHETaTHEHUX MIKpOOpraHizmis.
Baxrepuumana nis UeQYPOKCHUMY € pesynsTaTom TPUTHIYEHHS CHHTE3Y KIiTHHHO 000ITOHKH

SBCPHYTUCA 10 MICLEBHX JaHUX MO0 UYTIHBOCTI 10 aHTHGIOTHKA, 0COGITHEO NIpH JIIKYBaHHi
TSOKKMX 1HQeKIiii.
Hedypokcum 3a3puyaii Mmac akTHBHiCTS BITHOCHO TaKHx MIKPOOPTaHi3MiB /7 vitro:

Yyrausi mikpoopranizmu:

I'pammnosutueHi aepo6u:

Staphylococcus aureus (MeTHUMIiHYy TTHEB]) *
Koarynasonerarusuuii cTaditokok (MeTHaninyTnHBHﬁ)
Streptococcus pyogenes

Streptococcus agalactiae

I'pamueratueri acpo6u:

Haemophilus influenzae

Haemophilus parainfluenzae Qﬁgg A,
Moraxella catarrhalis ; 77}\{%*?"‘;22.
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Borrelia burgdorferi
Mikpoopranizmu, HA0YTa Pe3HCTEHTHICTH IKHX MOKe CTAHOBHTH NpPobIeMy:

I'pamMnosuTuBHi aepo6u:
Streplococcus prneumoniae
I'pamueratueni aepo6u:
Citrobacter freundn
Enterobacter aerogenes
Enterobacter cloacae
Escherichia coli
Klebsiella pneumoniae
Proteus mirabilis

WITaMu Proteus (iHmri mix P. vulgaris)
wTaMu Providencia
I'pamMniozutusni aHaepobu:
WTaMu Peptostreptococcus
wramu Propionibacterium
I'pavMHeraTurHi anaepobu:
mramMu Fusobacterium
mTaMu Bacteroides
Pesucrentni MIKpoopraunizmu:
I'pamnosutupHi aepobu:
Enterococcus faecalis
Enterococcus faecium
I'pamueratugni aepobu:

mTaMu Acinetobacter-.

wtamu Campylobacter
Morganella morganii

Proteus vulgaris

Pseudomonas aeruginosa
Serratia marcescens
I'pamBerarugni anaepo6u:
Bacteroides fragilis

wraMu Chlamydia

mramMu Mycoplasma

wraMu Legionella J
*Bei MeTHLITIHPe3UCTeHTHI S, qureus e HEIYTIUBUME 110 LedypoKcuMmy.

Dapmakokinemuxa.

IMicns  mepopansroro 3aCTOCYBaHHA LeQypOKCHMY aKceTHn abcopbyeTbest y KUIIEYHHKY,
TiIPOTI3YEThCA Ha CIM3OBII 00OJIOHLI OCTaHHBOrO Ta Y BUITIAAI medypokcumy NOTpansie y
KpPOBOOOIT.

PiBeHb nedypokcumy y CHpOBAaTLi KPOBi crocTepiraerses NpUOIU3HO Yepes 2-3 rogMHM micns
npuioMy npenapary. ITepion HaIliBBHBEJEHHS TpeNapaTy CTaHOBUTH NPHGIN3HO 1-1,5 romuHuy.
PiBenb 38’a3yBanns 3 Ginkamu — 33-55 % 3aNeXkKHO BiI MeTOmHKH BH3Ha4yeHHs. Iledypokcum
BHAUIAETHCS HUPKaMU Y HE3MIHEHOMY CTaHi MIITXOM KaHanbUEeBOI CeKpelii Ta Kmy6oukopoi
dinprpauii.

OnHoyacHe 3aCTOCYBaHHA NpoGeHenuay 36imburye TJTOLY ITiJI KPHBOKO CepeIHEOT ¢
KOHIEHTpauii Ha 50 %.

PiBenn uedypoxecumy B cuposari KPOBI 3MEHIIYETHCS BHACTIOK Hiamizy.
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Kainiuni xapakrepucruin.

Iokazanna.

BIOPALIE® npusnauenuii AN TIKyBaHHS iHdeKuii, 1o Tnepeniveni Huxue, y NOPOCIIUX Ta AiTei

BIKOM BiJ 3 Micsui.

- T'ocTpuit crpentokokopmii TOH3UIIT i dhapuHriT.

- I'octpnii OaxrepianbHuii CHHYCHT.

- Loctpuit cepeuniii viur.

- 3arocTpeHHs  XpoHiyHOro Opomxity, cnpuunnene 30yIHUKAMHM,  9yTIHBIMY zo
uchypokcumy aKCeTUIy.

- ucrur.

—  llienonedpur.

— Heycknanueni ingekuii WIKIPH Ta M’AKMX TKaHHUH.

- PanHui nposisu XBopoOu Jlaiima.

Ipomunoxazanns,

Hineumena wytnusicts 10 He(ba.HOCHOpI/IHOBI/IX aHTUOIOTHKIB, neypokcuMy Ta 10 Oyap-sikoro 3
KOMIIOHEHTIB  mpenapaTy. Tskki peakuii rimepuyTnmeocTi B aHaMHe3i  (Hamnpukian,
aHapinakTHyni peakii) go Oynb-aKux GeTa-nakTaMHmx aHTHOIOTHKIB iHIIOro THITY (IeHIlMITiHM,
MOHOGaKTaMH i KapbaneHemu).

Bsacmooia 3 inwumu NUKApCoKUMU 3acobamu ma inwi 6UOU 63AEMOOIIL.

Ipenapatn, o SMCHIIVIOTE  KHCIIOTHICTE  LITYHKOBOTO COKY, MOXYTb 3MEHINyBaTH
OiogmocTymnHicTh BIOPAIIE® i MaroTh BracTHBicTE JIKBiZOBYBaTH ehekT ToKpameHoi abcopOuii
Ticns npuifomy 1xi.

Sk 1 inmi aeTH6ioTHKHY, BIOPALIE® moxe Math Braus na (ropy kumeunnky, mo TIpU3BEJIE 110
SMCHIICHHS peabcopOuii ecTporeHis Ta 3HiKeHHs C(EKTUBHOCTI KOMGIHOBAHMX NepopansHUX
KOHTPaleNTUBHUX 3aCO0iB.

OcKinbku npu dbeponianinnomy Tecti Moxe CIIOCTepIraTHCs TICEBAOHEraTHBHIIA Pe3yJbTaT, 11
BU3HAYCHHS PIBHA INTFOKO3U y KPOBI Ta mnasmi Kposi NalieHTaM, sIKi TiKyIOThCS uedypokcuMom
AKCCTHJIOM, PEKOMEHY€ETHCS BHKOPUCTOBYBATH INIFOKO300KCHa3HY a60 TeKCOKiHa3HY METOMUKH.
Ledpypokcum He Brmugace Ha JTYX)KHO-ITIKpaTHHH aHali3 BU3HAYCHHS KpeaTHHIHY.

OnHovacHe 3acTocyBanus 3 NPOBEHENHIOM NPU3BOANTE 110 3HAaYHOI0 3MCHIICHHS MOKA3HUKIR
MaKCUMANEHOT KOHUEHTpauii, o i KPHBOIO "KOHLEHTpALlis B CHpOBaTI — yac" j nepiomy
HariBposnany nedypokcumy. ToMy oxHOuacHe 34CTOCYBaHHS 3 NpoOeHemumaoM He
PEKOMEHIy€EThCS.

OxnnovacHe 3acTocyBanns 3 HCPOPANEHUMH aHTHKOATYITHTAMH MOKe TIPU3BECTH 10 MiABUIIECHHS
nokasHuka MHB (Mixknapoasoro HOpMailizoBaHoro BiIHOIICHHS).

Pirens uehypoKCHMY y cHpoBaTIIi KPOBI 3MEHIIYETHCS ILISXOM NIpOBeNICHHS Oiamizy.

Ilpu nikyBanui uedanocnopunamu Gymu TOBIOMJICHHS MPO TTO3MTHBHUI TecT Kymoca. Ileit
(enomen mosxe BrMBaTH Ha HIEpEXpECHy NpoOy Ha CyMiCHICTE KpOBI.

Ocobnusocmi 3acmocyeari.
Peakii rinepaytaupocri
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JIaKTAMHMX JTIKapChbKHUX 3acO6iB iHIMMX THM]B, Hedypoxenm cig 3 obepexkHicTio npusnauaTy
NaLi€HTaM, AKi B aHAMHE3i MaloTh BUTTA/IKH HETSHKKHX peakiiif minsumenoy YYTIHBOCTI O IHIIMX
Oeta-nakTaMHUX JIKapChbKUX 3ac006iB.

3acTtocyBaHHs nedypokcumy aKCEeTUITy (TaK camo, SK i IHITHX aHTHOIOTHKIB) Moske Mpu3BecTH o
HaZIMipHOTO pocty Candida. Tpusane nikypanns mMoxe Takom TIPHU3BECTH 110 HaAMipHOro pocTy
IHIINX HeYyTTHBUX MIKpoopranizmis (Haupukiay Enterococer, Clostridium difficilé), mo MOJKe,
Y CBOTO YE€PTy, RUMATATH NIPUTTHHEHHS TIKyBaHHS.

Ipu 3acTocyranni aHTHG O THKD MOJXKe criocTepiraTies TICCBIOMCMOpaHOSHHIIT KOJIT, AKH MOsie
TIPOABTIATHCA Bill JIerkoi hopMu 10 3arpo3JMBOTO JUIA XHTTS CTaHy. Tomy BaxHBO MaTH 1e Ha

Oink y xwuBori, JIKYBaHHA TIOBUHHO OyTu HeraitHo NpUIMHEHO, | NalieHTy crig IIPOBECTH
PEeTeNbHE 00CTEXKEHHS.

Iin wac nixypanns uedypokcumMom XBopoOu Jlaitma crocTepiranacst peaxigis SApuma —
I'epkcreiimepa, sika Bunmkac besnocepennno uepes OaKkTepULUaHy iro uedypokcumy Ha
MIKpoopranism, o CliprYrHse XBopoOy Jlaiima, — cripoxety Borrelia burgdorferi. Tauienram
HEOOXIHO NOACHUTH, 11O 1€ 3BUYAiHUH Hacmigok aHTUOIOTHKOTeparnii XBopoOu Jlaiima, sikuii
MHHae 6e3 JTIiKyBaHHS.

Ilpn mpoBenenni nocninoeHof Tepartii ac mepexony 3 [IapeHTepanTbHOl Tepallii Ha liepopanbHy
BUSHATACTRCA TSOKKICTIO iHbeKmil, Kminignmy CTaHOM NaLli€HTa Ta YYTIHBICTIO MaTOreHHOIro
MiKpoopraHismy. ITpu BiZICYTHOCTI KIIiHIYHOTO TIOKpAIIEHHS NPOTATOM 72 roamuu NapeHTepaTEHy
Tepamio ¢ nponosxysatu. Ilepen mnouaTkom MIPOBEACHHA MOCNINOBHOT Tepamii cin

BUILHUIA BIZ HaTpito.

JACT OCYBAHHA Y IEPIOT BATIT HOCT i 260 TOAYBAHHA IDYITIO.

BaritHicTp

Icnyroth o6Mesxeni nani II0J0 3aCTOCYBaHHS uedypokcumy y Barithux. B JOCHIIKEHHAX Ha
TBApPUHAX HE BUSABIECHO HETATHBHOLO BILMBY LehypOKCHMY aKceTHy Ha BariTHICTB, PO3BHUTOK
emMOpioHa Ta mioza, TOJIOTH, TOCTHATaNbHUMH PO3BUTOK AMTHHHM Hewmac. Ledypokcum crnin
TIPU3HAYATH BariTHUM TUIEKH y BHMNANKaX, KOJH KOPHCTh 3acTOCYBaHHs TKapeeKOTO 3acoby
HIEpEBaKa€e MOXKIIUBI pU3UKH.

TonyBanns rpymnmo

DepTHILHICTE

Bincytni mami momo BILTUBY  Lie)ypoKcumy aKCETHIly Ha (epTHIBHICTE y moneif. V
MOCIIIDKEHHSX PENPO Iy KTHBHOT $yHKIiT Ha TRapHHax He 3atikcoBaHo BILUTUBY IIbOTO JIIKapCLKOTr0
3aco0y Ha epTUIBHICTE.

30amuicmy ennusamu na weuoKicms peaxyii npu Kepyeanni asmomparcnopmom abo inuumu
Mexanizmamu.

Ockinbku npemapar mosxe CIPHYUHUTH 3allaMOPOYEHHS, MAallieHTiR caig
KEPYBaTH aBTOMOGINEM i MPaIIOBATH 3 IHIIAMH MeXaHi3MaMu cITix 3 o6epe>K

Crocio sacmocysanns ma dosu,
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YyTnusicts 10 aHTHGIOTHKA 3MIHIOETBCS 3a71€5KHO Bif PErioHy Ta MoJke 3MiHIOBATHCY 3 qacom. YV
pasi HeoOXigHOCTI cItiy SBCPHYTHCA 110 MICUEBHX JaHHX 11010 YYTIMBOCTI 10 aHTHOIOTHKA.
3a3Buyail TpuUBaicTh JIKYBaHHS CTaHOBUTE 7 NHiB (Mosxe 6yTu Bin 5 10 10 JHIB).

s kpatoro 3acBoenms TIpENapaT peKOMEHAYEThCA NPHIAMATH TTicig imn.

Jo3yBanns Npenapaty Ans N0pociuX Ta IiTel 3anexHo Bill indeKuii HaBeneno y Tabnuusx 1, 2.

Hopocai ta nitu (> 40 xr) Tabmung
1
[ IToka3aHHs 10 3acTocyBanng Hoza
Coctpuit Tonzmuir i apuHriT, roctpmii 250 Mr 2 pa3u Ha 00y
Oakrepianbnnii cunycur -
[CocTpuii cepenniii otur 500 Mr 2 pasu Ha 106y
3aroCTpeHHs XpoHiuHoro OpoHxiTy 500 Mr 2 pasu Ha noby
IMuctur 250 Mr 2 pasu Ha 00y
[Mienonedpur 250 Mr 2 pa3u Ha 106y
Heycxnanueni indexuii IIKIPU Ta M’ SIKUX 250 Mr 2 pasu Ha noby
TKaHUH
XBopo6a Jlaiima 500 mr 2 pasu Ha 06y npotsarom 14 nuig
(Tepanis MOKe TpHBaTH Bia 10 1o 21 JUHA)

Jlit (<40 xr) Tabnuis

2

[ ITokaszanus no 3aCTOCYBaHHs Ho3a

locTpuii TonzuiT i dapunrit, roctpmii 10 Mr/xr 2 pasu Ha A00y, MaKCHManbHa 1033 —

OakTepianbHui CHHYCHT 125 Mr 2 pasu Ha o0y

Hitu BikoM Bix 2 pokis Ta cTapiui 3 15 Mr/xr 2 pasu Ha 100y, MakCUMaNbHa 1032 —

CepeHiM OTHTOM a60, 3a HeoOXigHocTi, | 250 Mr 2 pasu Ha o6y

1pY GiNBII cepifo3nux iHexuizx

Huctur 15 Mr/kr 2 pasu Ha 100y, MaKcUManbHa 1038 —

| 250 mr 2 pa3su Ha 106Gy

[Mienonedppur 15 Mr/kr 2 pasu Ha 100y, MaKCUManbHa 103a —
250 Mr 2 pasu Ha 100y npotsrom 10-14 nris

Heycknanueni ingexuii IIKIpH Ta M’ IKUX | 15 MI/KT 2 pa3u Ha 100y, MakcuManLHa mo3a —

TKaHUH 250 mMr 2 pasu Ha 106y

XBopo6a Jlaiima 15 Mr/kr 2 pasu Ha 100y, MaKCHMaNbHa 1033 —
250 Mr 2 pasu Ha no0y npotsrom 14 nuip (Bin
10 10 21 nus) ]

Tabnerku uedypokcumy aleTUIy Ta TpaHyIH uepypoxcumy AUeTHITy ISl IPUTOTYBaHHS
cycneHsii He OioekBiBaneHTHi, TOMY Ii JiKapcbki dopMu He € B3a€MO3aMiHHMMH nipH
[IEpEpaxyHKy B Millirpamax.

Hedypokenm  BumyckaeTses  Taxosk Y BHUIIAI  HatpieBoi comi s NIapeHTePaTLHOTOo
3acrocyBanHs. Ie mac MoxmBicTy TIPOBOZIUTH NOCTIIOBHY TEPAITiio OHUM aHTHOI0THKOM IIpH
TIEPEX0.1i 3 NAPEHTEPANBLHOO BBEICHHS Ha TIEPOpaNbHe, AKIO MIA UHOTO € KIiHIYHI MOKa3aHHs.
Ledypoxenm epexrupamii AJIS IOCITIIOBHOTO JIIKYBaHHS 3arOCTPEHB XPOHIYHOIO Qiesfreips
TOTIEPETHEOT0 MAPEHTEPATEHOTO 3aCTOCYBAHHS uehypokcuMy Hatpiro.
Hocninosna Teparis
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3arocTperns XpoHiyHoro OpoHxiTy: 750 mr uedypokcumy 2-3 pasu Ha 100y (BHYTpilIHBOBeHHO
abo BHYTPIlIHBOM’ 130B0) npotsrom 48-72 roaun 3 mogansmmm sacrtocyBannsM BIOPALIE® mo
500 Mr 2 pasu Ha A00y nepopanbHo npoTsroM 5-10 nuip.

TpuBanicts six 1TAPEHTEPANBHOTO, TaK i mepopaibHoro TIKYBAaHHA BH3HAYATH 3 ypaxyBaHHSIM
TSUKKOCTI i1HGeKuiT Ta CTaHy XBOpOro.

XBOpi 3 HUPKOBOKO HCIOCTaTHICTIO

Hedypokenm BrBomuTCs TOJIOBHUM YHMHOM HUpKaMu. V MamieHTin iz BUPAKEHUM MOPYTIIIEHHI M
GYHKLUIT Hupok PCKOMCHIYETbCA 3MEHIIHTH mO3y nedypokcumy, mob KOMIIEHCYBAaTH iforo

TIOBUTBHINTY eKCKpetito (MvB. TabnmIro HEKYe). -
Kripenc Tix (rogunm) Pekomennorane JIO3yBaHHs
Kpcatuniny
Koperyeauns nosu ne NOTPIOHO (3acToCOBYBaTH

2 30 mu/xB 1,4—-2.4 CTaHAAPTHY po3y Bix 125 mic 10 500 mr 2 pasu Ha no6y)
10 — 29 mu/xB 4.6 Crannaprna iHZII/IBilIXaJ'ILHa [103a KOXKHi 24 roauuu

<10 mn/xB 16,8 CranmapTtHa IHAMBilyansHa n03a KOXHi 48 roquy
Ynponosx Onny nomatkopy CTaHIapTHY 103y CITiJl 3aCTOCOBYBaTH
reMogianisy 2-4 ‘l MicIIs KOKHOTO Miasisy —

XBOpI 3 NIeYiHKOBOIO HEJIOCTaTHICTIO

Hemae nanux npo 3aCTOCYBaHHS LBOTO JIIKAPCHKOIo 3aco0y y nmamieHTis 3 TIOPYIIeHHAM () yHKIIiit
nevinku. Ledypokcum BUBOJUTECS I'OJTOBHUM YHHOM HHPKaMH, TOMY OYiKy€TBCS, 10 HasBH]
NopymeHHs QyHKuii newinky ge BIUTHBaTUMYTh Ha hapmakokineTnky uedypokcumy.

Himu.

HocBiny 3acTocyBanns uedypoxcumy aKCETHITY IUIS IKYBaHHS IiTel Bikowm J10 3 MicsLiB HeMace.
Tabnetku BIOPALIE® ne mosxHa PO3JIaMyBaTH, TOMy iX He NpH3HaYarOTH NauieHTam, sKi He
MOXKYTb IX IPOKOBTYBaTH. JliTAM PCKOMEHYEThLCS MPU3HAYaTH Npenapar y popmi cycnensi.

Ilepeoosyeanns.

Ilpu nepenosypanmi ehanocopuHiB MoKIHE] TIO/IPasHEHHS rOJIOBHOTO MO3KY Ta HEBPOJIOTIYHi|
YCKIIaOHEHHS, BKIIFOYAOYH eHledanonariro, cyzomu Ta KoMy. CuMnroMu Nepe0o3yBaHHA
MOXYTb BUHMKATH, SKIIO J03a NiKapcLKOro 3aco0y He 6yna BigmoBinuum YMHOM CKOpHIOBaHa
AJA MALEHTIB 3 TOPYIIEHHSM yHKUiT HUpoK (uB. po3ainu «Crioci6 3aCTOCYBAHHS Ta O3WY» Ta
«OcobnuBocTi 3aCTOCYBaHHS»).

PiBenn nedypoxcumy B CHPOBAaTIi KpOBI MOXHA 3MEHIIHTH IUIIXOM  remopianisy Ta
TIEpUTOHEANBHOTO Jiamisy.

Hobiuni peaxuyii.

Ho6iuni xii npu 3acTocyBaHHI edypokcumy aKCETUIY BUpaXKeHi MOMIPHO i MaloTh B OCHOBHOMY
000poTHMI Xapakrep.

Io6iuni peakuii, Binomocti NpO SAKI HABEICHI HIDKYe, Knacudikorani 3a opranamu i cucremamu

AyxKe Hacto > 1 na 10, yacto > 1 Ha 100 Ta <1 na 10, Heyacto > | Ha 1000 Ta< 1 Ha 100, pigko
> 11a10000Ta<1 Ha 1000, myxe pinko < 1 Ha 10000.

Ingextii T a fnpasii

Yacro: HaaMipHuil pict Candida.

Heginomo: HaxMipHuit pict Clostridium difficile.

3 6oky Kposi i JIMPAaT HIHOJ cHeT epu AT
Yacro: eosunodinis. ‘
Hewacro: nosurusnmit tect Kym6ca, TPOMOOLMTONEHIs, TeiKormeHis (imkomu Ty
Hyxe pinko: remoniTuyna aHeMmis. /

V19:40, ;
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3 6oKy imyHHOI creT emyr

Peakuii rinepuyrangocri, g TOMY YHUCII

Hewacro: wkipni Bucunanns.

Pimxo: kponug’swka, CRepOix.

Hyxe pinko: mennkamMenTozna Fapsrika, CHpoBaTKoBa XBopoba, anadinarcis.
Herimomo: peakmis Apuina — Iepkcreiimepa.

3 OOKy HepBOBOI cHCT emu

YacTto: ronoeuumii ik, 3anaMopoyenys.

3 00Ky 1 pasroro 1 PAKT y

Hacro: ractpoenTeponorivmi PO3JIalH, BKIIOYArOYH Hiapero, Hy 101y, Gk Y KHMBOTI.
Heuacro: 6moBanns.

Pinko: neenomem6panosunii kot (muB. po3ain «OcobuBocTi 3aCTOCYBaHHs).

3 60Ky renart ob6iniapHoi cner emu

Yacro: TpansuTopHe IABUILICHHS PiBHS TEYiHKOBHX depmenris (AJIT, ACT, JIAN).
Hyxe pinko: xoBrsaus (ronoBHHEM YHHOM XOJIeCTaTH4YHa), TeNaTuT.

3 boky mKipn T a TAWKIPHOI T Ka HHHM

Hyxe pinko: noniMopdHa epurema, CHHIpoM CriBeHca—][XKOHCOHA, TOKCHYHMI eliaepMaILHUN
HEKpOJIi3 (eK3aHTeMaTO3HUii HEKpOJIi3).

Heginomo: anrionerpornynmis HaOpsiK.

Himu.

Ipogine Gesneku 3actocysamus nedypokcumy y nmiTeii Binmosinae aHaOrYHOMY mpodinro y
JOPOCIIHUX NaIli€HTIB.

Tepmin npuoammnocmi. 2 POKH.

YMmoBH 36epiranns.
30epiratu nmpu Temieparypi He Buute 25 °C. 36epiraT B 30BHimHiif KapTOHHIH ymakoBIli 3 MeTOr0
3aXMCTy BiJl CBIT/Ia Ta BOJIOTH. 36epiratu y HCIOCTYITHOMY ISt TiTeH Mici.

Ynakogka. Io 5 ta6rerox y Gutictepi.
Io 2 6nicrepu B kapToumiix Kopobii.

Kareropis sizmycky. 3a peuentom.

Bupo6unk.
DapManeBTHYHHIT 3380 “TIOJIbOAPMA” C.A.
Pharmaceutical Works “POLPHARMA” S.A.

Micuesnaxomxenns BHPOGHHKA Ta iioro anpeca micus MPOBAKEHHS JiAJILHOCTI.
BYIL. Ilenbmanabcka 19, 83-200, Craporapz ['manbcku, [onpma/
19, Pelplinska Str., 83-200 Starogard Gdanski, Poland.

BupobHuye Binninenns g m. Hyxuuus, Byn. Oxaposcbka 28/30, 05-850 Oxapos MazoBenpkuii,
Ionbuia / Oddziat Produkcyjny w Duchnice, ul. Ozarowska 28/30,05-850 Ozaréw Mazowiecki,
Poland.

Mara ocranuboro neperisy.
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SUMMARY OF PRODUCT CHARACTERISTICS
1. NAME OF THE MEDICINAL PRODUCT
BIORACEF 125 mg film-coated tablets

BIORACEF 250 mg film-coated tablets
BIORACEF 500 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION =~ =" =
Each tablet contains 125 mg or 250 mg or 500 mg of cefuroxime (Cefuroximum) as cefuroxime axetil.

For the full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM
Film-coated tablet

White to cream-coloured tablets, elongated in shape, convex on both sides, with a uniform surface.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

Bioracef is indicated for the treatment of the infections listed below in adults and children over 5 years
of age (see sections 4.4 and 5L1):

o Acute streptococcal pharyngitis and tonsillitis.
o Bacterial sinusitis.

Acute otitis media.

Exacerbation of chronic bronchitis.

Cystitis.

Pyelonephritis.

Uncomplicated skin and soft tissue infections.
Treatment of the early form of Lyme disease.

Take into account the official recommendations for the appropriate use of antimicrobial agents.
4.2 Posology and method of administration

Posology

Treatment usually lasts 7 days (may last 5 to 10 days).

Table 1. Adults and children (>40 kg)

Indication Posology l
Acute tonsillitis, acute 250 mg twice a day
sinusitis
Acute otitis media 500 mg twice a day

Exacerbation of chronic bronchitis 500 mg twice a day




o

Cystitis

250 mg twice a day

Pyelonephritis

250 mg twice a day

Uncomplicated skin and soft tissue infections
Lyme disease

250 mg twice a day
500 mg twice a day for 14 days
(between 10 and 21 days)

Table 2. Children (<40 ke)

—_—Indieation |
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“Acute tonsillitis, acutc
sinusitis

10 mg/kg twice a deiy; Iaxinum
175 mg twice a day

Otitis media or, if appropriate,

15 mg/kg twice a day, maximum

more severe infections in children aged 5 years | 250 mg twice a day

Cystitis 15 mg/kg twice a day, maximum
250 mg twice a day

Pyelonephritis 15 mg/kg twice a day, maximum
250 mg twice a day

Uncomplicated skin and soft tissue infections

15 mg/kg twice a day, maximum
250 mg twice a day

Lyme disease

15 mg/kg twice a day, maximum

250 mg twice a day for 14 days (from 10 to 21 days)

Renal impairment
The safety and efficacy of cefuroxime axetil in
established.

Cefuroxime is excreted primarily through kidneys. In patients with significant renal impairment, it is
recommended to reduce the dose of cefuroxime to compensate for its slower excretion. Cefuroxime is

effectively removed during dialysis.

Table 3. Recommended dosages of Bioracef in

patients with renal impairment have not yet been

patients with renal impairment

e Tin
Creatinine clearance [hours] Recommended dosage

230 ml/min/1.73 m» 1.4-2.4 | no dosage adjustment is necessary (typical dose 125
mg to 500 mg twice a day)

10-29 ml/min/1.73 ma 4.6 the usual dose given every 24 hours

<10 ml/min/1.73 m2 16.8 the usual dose given every 48 hours

Haemodialysis patients 2-4 the next dose should be given at the end of each
dialysis treatment

Hepatic impairment
No data is available on patients with hepatic im

pairment. Cefuroxime is excreted primarily through

kidneys; therefore, it is believed that the presence of hepatic impairment does not affect the

pharmacokinetics of cefuroxime.

Method of administration

Oral use.

Bioracef tablets should be taken after a meal for optimal absorption.

The film-coated tablets should not be crushed a

nd are therefore not suitable for use in pags
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cannot swallow tablets.
4.3  Contraindications

Hypersensitivity to the active substance or 1o any of the excipients listed in section 6.1.

Pre-existing hypersensitivity to cephalosporin antibiotics.

History of severe hypersensitivity (such as anaphylactic reaction) to any other beta-lactam antibiotic
(penicillins, monobactams, and carbapenems).

‘4.4 Special warnings and precanfions foruse

Hygersensitivity reactions

The antibiotic should be used wil particular caution in patients who have had an allergic reaction to
penicillins or other beta-lactam antibiotics, as there is a risk of cross-sensitivity. As with all beta-
lactam antibiotics, severe allergic reactions have been reported, occasionally resulting in death. If a
severe hypersensitivity reaction occurs, cefuroxime treatment should be discontinued immediately and
appropriate rescue measures taken.

Before initiating treatment, determine whether the patient has a history of severe allergic reactions to
cefuroxime, other cephalosporins, or any other beta-lactam antibiotic. Caution should be exercised if
cefuroxime is administered to a patient with a history of mild to moderate hypersensitivity to other
beta-lactam antibiotics.

Jarisch-Herxheimer reaction
Jarisch-Herxheimer reaction may occur when cefuroxime axetil is used to treat Lyme disease. It results

from the action of cefuroxime on bacterium cells Borrelia burgdorferi, which causes Lyme disease.

Excessive growth of non-susceptible microorganisms
As with treatment with other antibiotics, use of cefuroxime axetil may cause excessive growth of
Candida. Prolonged use may also result in excessive growth of non-susceptible microorganisms (e.g.

treatment with cefuroxime and using treatment appropriate against Clostridium difficile. Drugs
inhibiting peristalsis should not be administered (see section 4.8).

Impact on diagnostic tests ,
A positive Coombs’ test associated with the use of cefuroxime may interfere with cross-match results
(see section 4.8).

False-negative cyanoglucan test results may occur; therefore, glucose oxidase or hexokinase methods
are recommended for the determination of blood or serum glucose levels in patients treated with
cefuroxime axetil.

Special warnings about excipients

Sodium
This medicine contains less than 1 mmol sodium (23 mg) per tablet; that is to say essentially ‘sodium-
free’.

4.5 Interaction with other medicinal products and other forms of interaction

Drugs that reduce the acidity of gastric juice may reduce the bioavailability of cefuroxifftesie
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compared to fasting bioavailability and may lead to an abolition of the effect of increased absorption
of the drug given after a meal.
Cefuroxime is excreted by glomerular filtration and tubular secretion. Concomitant use of probenecid
significantly increases the maximum concentration, the area under the serum concentration-time curve,

and the elimination phase half-life of cefuroxime.

Concomitant use with oral anticoagulants may increase the international normalized ratio (INR).

4.6 Fertility, pregnancy and lactation -

Pregnancy

There are limited data on the use of cefuroxime in pregnant women. Aniual studies have shown no
harmful effects on pregnancy, embryonic or foetal development, delivery, or neonatal development.
Bioracef should only be prescribed to a pregnant woman if the expected benefits outweigh the risks.

Breast-feeding

Cefuroxime passes in small amounts into the milk of breast-feeding women. Side effects are not
expected at therapeutic doses, but the risk of diarrhoea and fungal infection of mucous membranes
cannot be excluded. As a result, breast-feeding may need to be discontinued. Consider the possibility
of sensitisation. Use cefuroxime while breast-feeding only after your doctor has conducted the
benefit/risk assessment.

Fertility
No data are available on the effects of cefuroxime axetil on fertility in humans. Reproductive studies
in animals have shown no effect on fertility.

4.7  Effects on ability to drive and use machines

No studies on the effects on the ability to drive or operate machines have been performed. However,
because the product may cause dizziness, patients should be advised to use caution when driving and
operating machines.

4.8 Undesirable effects

The most common side effects are: excessive growth of Candida, eosinophilia, headache,
dizziness, stomach and intestinal disorder, transient increase in liver enzymes.

The frequency categories assigned to the following side effects are approximate because adequate
data (e.g. from placebo-controlled studies) to calculate the incidence rate were not available for most
of these side effects. In addition, the frequency of side effects associated with the use of cefuroxime
axetil may vary depending on the indication for use.

Data from large clinical trials were used to determine the frequency; from very common to rare side
effects. The incidences of all other adverse reactions (i.e. those occurring less than 1/ 10,000) were
mostly determined based on post-marketing data and reflect the frequency of reporting rather than the
actual incidence. Data from placebo-controlled studies were not available. Where frequencies were
calculated from clinical trial data, they were based on drug-related data (as assessed by the
investigator). Within each frequency range, side effects are listed in order of decreasing severity.

Side effects associated with cefuroxime, of all grades, are listed below by MedDRA System Organ

Class, frequency, and severity. The following rules were used to represent frequency: very common
>1/10; common >1/100 to <1/10; uncommon >1/1,000 to <1/100; rare >1/10,000 to <1/1,00
rare <1/10,000, not known (frequency cannot be estimated from the available data).




15

System Organs 7
Class Common Uncommon Not known
Infection and excessive growth excessive growth Clostridium
infestations of Candida difficile
| 'Blood and fymphatic | eosinophilia positive Coombs* test; ‘haemolytic-anaemia =

system disorders thrombocytapenia,

leucopenia (sometimes

intense)
Immune system drug-induced fever, serum sickness
disorders syndrome, anaphylaxis, Jarisch-

Herxheimer reaction

Nervous system headaches,
disorders dizziness
Gastrointestinal diarrhoea, nausea, vomiting pseudomembranous colitis
disorders abdominal pain
Hepatobiliary transient increase jaundice (mainly congestive),
disorders in liver enzymes hepatitis
Skin and skin rashes urticaria, pruritus, erythema
subcutaneous tissue multiforme, Stevens-Johnson
disorders syndrome, toxic necrotic epidermal

detachment (see Immune System
disorders), angioedema

Description of selected side effects

Cephalosporins, as a group of drugs, have a tendency to adhere to the surface of red blood cell
membranes and react with antibodies directed against the drug, causing a positive Coombs’ test (which
may interfere with the blood cross-match test) and causing very rarely haemolytic anaemia.

Usually reversible, transient increases in plasma liver enzymes have been observed.

Children and adolescents
The safety profile for cefuroxime axetil in children is consistent with that in adults.

Reporting of side effects _
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows. continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected side effects via of the Department for Monitoring ezessess
Undesirable Effects of Medicinal Products of the Office for Registration of Medicinal Prodygf&=is
Medical Devices and Biocidal Products
Al Jerozolimskie 181C
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02-222 Warsaw

Tel: +48 22 49 21 301

Fax: +4822 4921 309

Website https://smz.ezdrowie. gov.pl

Side effects may also be reported to the responsible Marketing Authorisation Holder.

4.9 Overdose

: and coma. Symptoms
- of overdose may occur if doses are ot adequately reduced in patients with rerial failure (see sections =~ =~ =
4.2 and 4.4).
Serum concentrations of cefuroxime can be reduced with haemodialysis and peritoneal dialysis.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: antibacterial drugs for general use, second generation cephalosporins,
ATC code: J01DC02

Mechanism of action

Cefuroxime axetil is hydrolysed by enzymes, esterases, to the active antibiotic, cefuroxime.
Cefuroxime inhibits the synthesis of bacterial cell walls following binding to penicillin binding
proteins (PBP). The biosynthesis of the cell wall (peptidoglycan) is disrupted, leading to lysis of the
bacterial cell and its death.

Mechanism of resistance

Bacterial resistance to cefuroxime may result from one or more of the following mechanisms:

o hydrolysis by beta-lactamases, including extended substrate spectrum beta-lactamases (ESBLs),
and by AmpC enzymes, which can be induced or subject to sustained derepression in some
species of aerobic Gram-negative bacteria;

. decreased affinity of penicillin binding proteins (PBPs) for cefuroxime;

o the impermeability of the outer membrane, which limits access of cefuroxime to penicillin
binding proteins in Gram-negative bacteria;

. bacterial pumps that actively remove the drug from the cell.

Bacteria that have acquired resistance to other cephalosporins for injection are expected to be resistant
to cefuroxime.

Depending on the mechanism of resistance, bacteria that have acquired resistance to penicillins may
exhibit reduced sensitivity or resistance to cefuroxime.

Concentration limits for cefuroxime axetil
The following minimum inhibitory concentration (MIC) limits have been established by the European
Committee on Antimicrobial Susceptibility Testing (EUCAST).

F Microorsanism Conscentratlon limits [mg/L]
Enterobacteriaceae 1.2 <8
Staphylococcus spp. -3
Streptococcus A, B, C and G -4
Streptococcus pneumoniae <0.25
Moraxella catarrhalis <0.125
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Haemophilus influenzae <0.125 >1
Non-species-specific IEs IEs
concentration limits;

' Cephalosporin oncentrations limits for Enterobacteriacae will consider all clinically
relevant resistance mechanisms (including ESBL-mediated and plasmid AmpC-mcdiated).
Using the above criteria, some beta-lactamase-producing strains can be considered sensitive
or intermediate susceptible to 3rd and 4th generation cephalosporins and should be referred to
as such, whether or not they contain ESBLs. In many regions, detection and identification of
ESBLs is recommended or mandatory for effective treatment of infections.
?Uncomplicated urinary tract i'h'fectri'dﬁwsfcj'/st”itiﬂs')'ornrly;'seéxseét»i'én 4.1.
? Staphylococeal susceptibility to cephalosporins is based on methicillin sensitivity;
exceptions are ceftazidime, cefixime, and ceftibuten, for which no cutoff values have been
established and which should not be used in staphylococcal infections.
“The susceptibility of beta-hemolytic streptococci of groups A, B, C, and G to beta-lactam
antibiotics is inferred on the basis of sensitivity to penicillin.
* Insufficient evidence that the bacterial species is an appropriate target for treatment with the
product described. MIC with notes may be reported, but without simultaneous assignment to
aSorR group.

S=sensitive, R=resistant

Microbiological sensitivity

The frequency of acquired resistance in selected species may vary with geographic location and time.
It is advisable to obtain local information on resistance, especially when treating severe infections.
Expert advice should be sought when necessary, especially when the local prevalence of resistance is
such that the utility of ceforuxime axetil is questionable in at least some types of infections.

Cefuroxime in vitro is generally effective against the following microorganisms:

Commonly susceptible species
Gram-positive aerobic bacteria
Staphylococcus aureus (methicillin-sensitive)*
Streptococcus pyogenes

Streptococcus agalactiae

Gram-negative aerobic bacteria
Haemophilus influenzae

Haemophilus parainfluenzae

Moraxella catarrhalis

Spirochaetes

Borrelia burgdorferi

Microorganisms for which acquired resistance may be an issue
Gram-positive aerobic bacteria
Streptococcus pneumoniae

Gram-negative aerobic bacteria

Citrobacter freundii

Enterobacter aerogenes

Enterobacter cloacae

Escherichia coli

Klebsiella pneumoniae

Proteus mirabilis

Proteus spp. (other than P. vulgaris)




Providencia spp.

Gram-positive anaerobic bacteria
Peptostreptococcus spp.
Propionibacterium spp.

| Fusobacterium spp.
@acteroides spp.
Microorganisms with natural resistance
Gram-positive aerobic bacteria
Enterococcus faecalis
Enterococcus faecium
Gram-negative aerobic bacteria
Acinetobacter spp.
Campylobacter spp.

Morganella morganii
Gram-negative anaerobic bacteria
Bacteroides fragilis

Other

Chlamydia spp.

Mycoplasma spp.

Legionella spp.

*All S. aureus resistant to methicillin are resistant to cefuroxime.

5.2 Pharmacokinetic properties

Absorption

Following oral administration of cefuroxime, axetil is absorbed from the gastrointestinal tract and is
rapidly hydrolysed in the intestinal mucosa and blood, releasing free cefuroxime into the circulation.
Optimal absorption occurs when the drug is administered shortly after a meal.

Following administration of cefuroxime axetil tablets, maximum serum concentrations in (2.1 pg/mL
after a 125-mg dose, 4.1 pg/mL after a 250 mg dose, 7.0 pg/mL after a 500 mg dose, and 13.6 ug/mL
after a 1000 mg dose) occur approximately 2 to 3 hours after administration if the drug is taken with
food. The rate of absorption of cefuroxime from suspension is reduced compared to tablets, leading to
a later occurring lower maximum serum concentration and to reduced bioavailability (by 4 to 17%).
Cefuroxime axetil oral suspension when tested in healthy adults was not bioequivalent to cefuroxime
axetil tablets and therefore cannot be substituted by directly converting milligrams to milligrams (see
section 4.2). The pharmacokinetics of cefuroxime are linear throughout the oral dosage range of 125
mg to 1000 mg. There was no dose accumulation after repeated oral doses of 250 to 500 mg.

Distribution

Binding to proteins was determined to be 33 to 50% depending on the methodology used. F ollowing a
single dose of cefuroxime axetil 500 mg tablets in 12 healthy volunteers, the apparent volume of
distribution was 50 L (CV%=28%). Cefuroxime concentrations greater than the minimum inhibitory
concentrations for common bacteria can be achieved in tonsils, sinus tissue, bronchial mucosa, bone,
pleural fluid, joint fluid, synovium, peritoneal fluid, bile, sputum, vitreous body. Cefuroxime crosses
the blood-brain barrier if meningitis occured.

Biotransformation
Cefuroxime is not metabolised.
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Elimination
The serum half-life is between 1 and 1.5 hours. Cefuroxime is excreted by glomerular filtration and
tubular secretion. Renal clearance ranges from 125 to 148 ml/min/1.73 m>2.

Special population

Gender
No differences were observed in the pharmacokinetics of cefuroxime in men and women,

No special caution is necessary in clderly patients with normal renal function at doses up to 1 g per
day. Elderly patients may have reduced renal function and therefore dosage in elderly patients should
be adjusted according to renal function (see section 4.2).

Children
In older infants (aged >3 months) and children, the pharmacokinetics of cefuroxime are similar to
those observed in adults.

There are no clinical trial data available on the use of cefuroxime axetil in children younger than 3
months of age.

Renal impairment

The safety and efficacy of cefuroxime axeti] in patients with renal impairment have not been
established. Cefuroxime is excreted primarily through kidneys. Therefore, as with similar antibiotics,
in patients with significant renal impairment, it is recommended that the dose of cefuroxime be
reduced to compensate for its slower excretion. Cefuroxime is effectively removed during dialysis.

Hepatic impairment

No data are available on patients with hepatic impairment. Cefuroxime is primarily eliminated by the
kidney and therefore the presence of hepatic impairment is not thought to affect the pharmacokinetics
of cefuroxime.

Pharmacokinetic/Pharmacodynamic Relationships (PK/PD)

For cephalosporins, it has been shown that the most important pharmacokinetic and pharmacodynamic
indicator associated with in vivoefficacy is the percentage of the dose interval (%T) during which the
concentration of unbound drug remains above the minimum inhibitory concentration (minimum
inhibitory concentration — MIC) of cefuroxime for the target bacterial species (i.e., %T>MIC).

5.3  Preclinical safety data

Based on non-clinical data from conventional pharmacology studies of safety, repeated dose toxicity,
genotoxicity, and reproductive and developmental toxicity, no specific risk to humans has been
demonstrated. Carcinogenicity studies have not been performed, but there is no evidence of
carcinogenic potential.

Various cephalosporins inhibit gamma-glutamy] transpeptidase in rat urine, but this inhibition is
weaker with cefuroxime. This may be important in interfering with clinical laboratory tests in humans.

6. PHARMACEUTICAL PARTICULARS

6.1  List of excipients

Core composition: o :"m"zij~
Sodium starch glycolate G AT SOOI
. AR AR
oy .

Silicon dioxide, colloidal D)

Mlhggomed
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Sodium croscarmellose
Modified starch
Sodium lauryl sulphate
Coating composition:
Hypromellose
Titanium dioxide
Castor oil

6.2 Incompatibilities
Not applicable.

6.3  Shelf life

2 years

6.4  Special precautions for storage

Store in original packaging in order to protect from light and moisture.
Do not store above 25°C.

6.5 Nature and contents of container

Plastic containers or in blister packs in cardboard boxes with patient leaflet.
The package contains 10 or 14 tablets.

6.6  Special precautions for disposal and other handling

No special requirements except those described in section 4.2.
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